
ENGINE PART LIST
(TYM OEM)

KUKJE MACHINERY CO.,LTD.
ENGINE  PART

A01.   CYLINDER BLOCK

A02.   OIL PAN

A03.   CYLINDER HEAD A04.   GEAR CASE

A05.   HEAD COVER A06.   OIL FILTER A07.   OIL GAUGE

A08.   MAIN BEARING CASE

A09.   CAM SHAFT & IDLE SHAFT A10.   PISTON & CRANK SHAFT A11.   FLYWHELL

A12.   FUEL CAM SHAFT & GOVERNOR SHAFT A13.   IDLE APPARATUS

A14.   FUEL INJECTION PUMP A15.   GOVERNOR

A16.   SPEED CONTROL PLATE A17.   INJECTOR & GLOW PLUG

A18.   WATER PUMP FLANGE % THERMOSTAT A19.   WATER PUMP

A20.   ROCKER ARM

A21.   INTAKE MANIFOLD A22.   EXHAUST MANIFOLD A23.   STOP SOLENOID

A24.   ALTERNATOR  & PULLY A25.   STARTING MOTOR

A26.   EXHAUST SILENCER A27.   COOLING PAN

A28.   OIL PRESSURE SWITCH

A29.   DATA PLATE A30.   WATER PIPE A31.   LOOSED PARTS

CONTENT

A. ENGINE PART

A1100N2-TUTR  4

A01. CYLINDER BLOCK
No.       Part    No.                                   Part               Name

(Q'ty)
A1100N2

Remarks

1 HT01010000A X
2 HT01010101F X

3 27241-280000 X
4 27241-300000 X

5 HM23030000A X

6 HT01010400A X
7 HT01010900A X

8 HT01010200A X

9 HT01010300A X
10 23871-010000 X

11 27231-180000 X

12 27231-450000 X
13 HT01010500A X

14 22312-080140 X

15 22351-060012 X
16 HT01010600A X

17 HT01010700A X

18 HT01010800A X
20 23871-020000 X

No. Part    No. Part (Q'ty)

1 EA00000865C 1
2 EA00001475A 1

3 24311-000140 1

4 26013-060122 22
5 EA00000869A 1

6 26013-080162 1

7 24311-000160 1
8 HF01470000A 1

BOLT X M8X16

SEAL, O-RING X
MAGNET X

O-RING X

BOLT X M6X12
ASS'Y FILTER, OIL X

Name A1100N2 Remarks

ASS'Y PAN, OIL X
DRAIN PLUG X

CAP, SEALING 1

PIN, STATER SPRING 1
PLUG, PIPE 1 PT 1/4"

PIN, DOWEL 2

PIN, SPRING 2
PIN, PIPE 2

PLUG, EXPANSION 3

PLUG, EXPANSION 1
PIN, DOWEL 2

PLUG , PIPE 3 PT 1/16"

PLUG,  PIPE 3 PT 1/4"
PLUG,  PIPE 3

COMP. BLOCK, CYLINDER 1
BLOCK, CYLINDER 1

PLUG, EXPANSION 4
PLUG, EXPANSION 1

PLUG, THREADED 1

BUSHING, MAIN 1
BUSHING, GOVERNOR 1



No.       Part    No.                                   Part               Name

(Q'ty)                      A1100N2

Remarks

1 EA00005521A X
2 EA00005520A X

3 EA00005519A X

4 27241-300000 X

5 27241-180000 X

6 HT03010102A X

7 HT03010103A X

8 EA00004365A X

9 23871-010000 X

10 HT03010200A X

11 HT03010300A X

12 HT03010400A X

13 HT03010500A X

14 HT03010600A X

15 HC03090000A X

17 HT03020000A X

19 26013-080122 X

20 HT03030000A X

22 HT03040000B X

23 EA00000545A X

24 EA00000961A X

25 EA00000962A X
No.       Part    No.                                   Part               Name                               (Q'ty)                      A1100N2

Remarks

1 EA00005393A X
2 HT04010100D X

3 23871-030000 X

4 23871-010000 X
5 EA00001446A X

7 22117-180000 X

8 HT04020100A X
9 HT04020200B X

10 HT04020300A X
11 24190-160001 X

12 HT04030000A X
13 26577-060202 X

14 HT04050000A X

15 HT04060000A X
16 26013-060452 X

17 26013-060502 X

18 26013-060552 X
19 HT04070000A X
20 26013-060602 X

21 26216-060452 X
22 26716-060002 X
23 22217-060000 X

24 24311-240100 X
25 24311-000150 X

26 HC03470000B X

27 24311-000320 X
28 22117-060000 X

No.       Part    No.                                   Part               Name                               (Q'ty)
A1100N2

Remarks

1 HT05080000C
2 HT05080100E

3 HT05080200A

4 HT05080300A
5 HT05080400A

6 HT05080500A

7 HT05080600A
8 26022-050102

9 HT05080700A

10 26022-030062
11 HT05080800B

14 26667-080002

15 23414-080012
16 HT05100000A

NUT, CAP 3 X

WASHER, SEALING 3 X
PIPE, BREARHER 1 X

SHIELD, BREATHER 1 X

SCREW, WASHER 2 X
JOINT, BREATHER 1 X

PLATE, SPRING 1 X

VALVE, BREATHER 1 X
SCREW, WASHER 4 X

GASKET, HEAD COVER 1 X

COVER, BREATHER 1 X
SPRING, BREATHER 1 X

WASHER, PLAIN 1

COMP. COVER, CYL. HEAD 1 X
COVER , CYL.HEAD 1 X

SEAL, O-RING 2

CAP, FILLER 1

SEAL, O-RING 1

NUT 1 M6
WASHER, LOCK 1

SEAL, O-RING 2

BOLT 1 M6X68
BOLT 1 M6X60

STUD 1

GASKET,GEAR  CASE 1
BOLT 3 M6X45

BOLT 5 M6X50

BOLT 3 M6X55

1
BALL, STEEL 1

ASS'Y ROTOR, OIL PUMP 1
SCREW 5

COVER,OIL PUMP 1

SEAT, INLET 3

SEAT, EXHAUST 3

COMP.CASE GEAR 1
CASE, GEAR 1

PLUG,  EXPANSION 2

PLUG,  EXPANSION 1
SEAL, OIL 1

WASHER, PLAIN 1

PIPE, JOINT 1
SPRING 1

SEAT

BOLT, CYLINDER HEAD 14

GASKET,CYLINDER HEAD 1

CAP, VALVE 6

SEAL, VALVE STEM 6

HOOK, ENGINE 2

BOLT 3 M8X12

SPRING, VALVE 6

RETAINER, VALVE SPRING 6

COLLCET, VALVE SPRING 12

PLUG, PIPE 3 PT 1/8"

VALVE, INLET 3

VALVE, EXHAUST 3

COMP. HEAD, CYLINDER 1
COMP. HEAD, CYLINDER 1

HEAD, CYLINDER 1

PLUG, EXPANSION 1

PULG, EXPANSION 2

GUIDE, INLET VALVE 3

GUIDE, EXHAUST VALVE 3

CHAMBER, INJECTION 3



17 23000-016000

18 HT05080800B
No.       Part    No.

Part               Name                               (Q'ty)
A1100N2

Remarks

01    EA0003786A     ELEMENT, LUB. OIL FILTER                                                1                               X

No. Part    No. (Q'ty)

1 EA00004584A 1
02    EA00005296A   OIL GAUGE                                                                             1                               X

No.       Part    No.                                   Part               Name                               (Q'ty)
A1100N2

Remarks

1 HT08010000A 1
2 HT08010100A 1

3 22312-040080 2

4 HT08010103A 2
5 HT08020000A 1

6 HT08030000B 1

7 HT08030100A 1
8 EA00001308A 1

9 HT08040000A 1

10 26014-060252 8
11 26014-060202 9

12 HT08050000A 1

13 HT08050100A 1
14 22312-040080 2

15 HT08010103A 2

16 HT08060000A 2
17 HT08070000A 1

18 HT08070100A 1

19 22312-040080 2
20 HT08010103A 2

21 22117-060000 9

22 22217-060000 9
No.       Part    No.

Part               Name                               (Q'ty)
A1100N2

Remarks

1 HT09010000A X
2 HT09020000A X

3 HT09030000A X

4 HT09030100A X
5 HT09030200A X

6 22512-050180 X

7 HT09030300A X
8 26013-060142 X

9 HT09040000A X

   10   HT09040200A  BUSH, IDLE GEAR                                                                1                               X                                            

   11   HT09050000A  COLLAR_1, IDLE GEAR                                                       1                               X                                            

   12   HT09060000A  COLLAR_2, IDLE GEAR                                                      1                               X                                            

   13   HT09070000A  CIR. CLIP, IDLE GEAR                                                         1                               X                                            

   14   HT09080000A  SHAFT(A), IDLE GEAR                                                         1                               X                                            

   15   26013-060162  BOLT                                                                                       3                               X                             M6X16  

(Q'ty)

3

   02   HT10020000A  COMP. RING, PISTON                                                          3                               X                                            

   03   HT10020100A  RING(1st), PISTON                                                                3                               X                                            

   04   HT10020200A  RING(2nd), PISTON                                                              3                               X                                            

   05   HT10020300A  RING, OIL                                                                               3                               X                                            

   06   HT10030000A  PIN, PISTON                                                                           3                               X                                            

   07   HT10040000A  CIR. CLIP, PISTON PIN                                                         6                               X                                            

   08   HT10050000A  ASS'Y CONNECTING ROD                                                  3                               X                                            

   09   HT10050100A  CONNECTING ROD                                                              3                               X                                            

   10   HT10050200A  BUSHING, PISTON PIN                                                        3                               X                                            

   11   HT10050300A  BOLT, CONNECTING ROD                                                  6                               X                                            

   12   HT10060000A  COMP. METAL, CRANKPIN                                                 3                               X                                            

           HT10060100A  METAL, CRANKPIN                                                              6                               X                                            

01    HT10010000B   PISTON X

BOLT 2 M6X14

COMP. GEAR(A), IDLE 1

No.       Part    No. Part Name A1100N2 Remarks

PIN, DOWEL X
BOLT_1, BRG. CASE X

WASHER, PLAIN X

WASHER, SPRING X

TAPPET 6
PUSH ROD 6

COMP. CAMSHAFT 1

CAMSHAFT 1
GEAR, CAMSHAFT 1

KEY, SQUARE 1

STOPPER, CAMSHAFT 1

PIN, DOWEL X

BOLT_1, BRG. CASE X

BOLT_2, BRG. CASE X
ASS'Y CASE(B), MAIN BRG. X

CASE(B), MAIN BRG. X

GASKET, BRG. CASE COVER X

SCREW, CAPTIVE WASHER CAP X
SCREW, CAPTIVE WASHER CAP X

ASS'Y CASE(C), MAIN BRG. X

CASE(C), MAIN BRG. X

BOLT_1, BRG. CASE X
GASKET, BRG. CASE X

ASS'Y COVER, BRG. CASE X

COVER,  BRG. CASE X
SEAL, OIL X

GAUIDE, OIL GAUGE X

ASS'Y CASE(A),  MAIN BRG. X
CASE(A), MAIN BRG. X

PIN, DOWEL X

CLIP, V BAND 2 X

JOINT, BREATHER 1 X

Part Name A1100N2 Remarks



   13   HT10070000B  COMP. CRANKSHAFT                                                          1                               X                                            

   14   HT10070100A  CRANKSHAFT                                                                       1                               X                                            

   15   HT10070200A  GEAR, CRANK SHAFT                                                         1                               X                                            

   16   22512-040160  KEY, SQUARE                                                                       1                               X                                            

   17   HT10070300A  GEAR, OIL PUMP DRIVE                                                     1                               X                                            

   18   HT10080000A  ASS'Y METAL(B) CRANKSHAFT                                        2                               X                                            

           HT10080100A  METAL(B), CRANKSHAFT                                                   4                               X                                            

No.       Part    No.

Part               Name                               (Q'ty)
A1100N2

Remarks

19 HT10090000A 1
HT10090100A 2

20 HT10100000A 2

21 HT10100100A 2
22 HT10100200A 2

23 22512-040160 1

24 22312-080140 1
No.       Part    No.                                   Part               Name                               (Q'ty)
A1100N2

Remarks

1 EA00003087A X
EA00003086A X

2 HT11010200A X

3 CE21200000A X

4 HT11020000A X
5 EA00003046A X

6 26013-100252 X
No.

Part    No.                                   Part               Name                               (Q'ty)                      A1100N2

Remarks

1 HT12010000A X
2 24101-062024 X

3 24121-062044 X

6 HT12040000A X
7 HT12050000A X

8 EA00005347A X

10 HT12070000A X
11 26013-060122 X

12 EA00005568A X

13 EA00005571A X
14 EA00005567A X

15 24190-170003 X

16 EA00005569A X
   17   HS12080300B  GEAR, GOVERNOR                                                              1                               X                                            

   18   24101-062054  BALL BEARING                                                                     1                               X                                            

   19   TCA2010000A CIR. CLIP, GOVERNOR SHAFT                                          1                               X                                            

   20   HT12100000A  SCREW(A), SET                                                                    1                               X                                            

No.       Part    No.                                   Part               Name                               (Q'ty)                      A1100N2                          Remarks

1 HT13010000A
2 HT13010100A

3 HT13010101A

4 HT13010102A
5 HT13010200A

6 HT13010300A

7 HT13010400A
8 HT13010500A

9 HT13020000A

10 HT13010200A
11 HT13010300A

12 HT13010400A

13 HT13010500A
No.       Part    No.

Part               Name                               (Q'ty)                      A1100N2

Remarks

1 EA00005387A X
2 HT14020000A X

3 HT14030000B X

03-1 HT14030100A X
03-2 HT14030200A X

4 26450-060202 X

SHIM(A), INJECTION PUMP 2 0.28
SHIM(B), INJECTION PUMP 1 0.38

BOLT 2

CAP 1 X

JOINT, EYE 1
ASS'Y  PUMP, INJECTION 1

COMP. SHIM, INJECTION PUMP 1

NUT 1 X
NUT, CAP 1 X

PACKING 2 X

PACKING 2 X
CAP 1 X

BOLT(B), ADJUSTING 1 X

SPRING, ADJUSTING 1 X
NUT 1 X

NUT, CAP 1 X

COMP. APPARTUS, IDLE 1 X
COMP. BOLT, ADJUSTING 1 X

BOLT(A), ADJUSTING 1 X

HOLDER, GOVERNOR GEAR 1

STEEL BALL 7

SLEEVE, GOVERNOR 1

BOLT 2 M6X12

COMP. SHAFT, GOVERNOR 1

SHAFT, GOVERNOR 1

CAMSHAFT, FUEL 1
BALL BEARING 1

BALL BEARING 1

NUT, CAP 1
KEY, WOODRUFF 1

GEAR, INJECTION PUMP 1

STOPPER, FUEL.CAMSHAFT 1

BOLT, FLYWHEEL 6
PLATE, REAR 1

BOLT 8 M10X25

ASS'Y FLYWHEEL 1
FLYWHEEL

GEAR, RING 1

BEARING, DRY 1 15X18X23

COMP. METAL, SIDE X

UPPER, SIDE METAL X
LOWER, SIDE METAL X

KEY, SQUARE X

PIN, DOWEL X

COMP. METAL(A) CRANKSHAFT X
METAL(A), CRANKSHAFT X



5 26216-060202 X
6 HT14040000A X

7 22217-060000 X

No.       Part    No.                                   Part               Name                               (Q'ty)

A1100N2                          Remarks

1 HT15010000A X
2 HT15020000C X

3 HT15040000B X

4 EA00005431A X
5 HT15040101C X

6 HT15040102A X

7 HT15040103D X
8 24190-050001 X

9 EA00005432A X

10 HT15040105B X
11 HT15040106A X

12 EA00004225A X

13 HT15040107A X
14 HT15040200A X

15 HT15040300B X

16 HT15040400C X
17 HT15040500A X

18 HT15040600A X

19 HT15050000A X
20 HT15060000A X

21 HT15070000A X

22 26012-060182 X
23 26367-060002 X

24 HT15080000A X

25 EA00005437A X
No.       Part    No.                                   Part               Name

(Q'ty)

A1100N2                          Remarks

1 HT16010000B 1
2 HT16010100B 1

3 HT16010200D 1

4 24311-000100 1
5 HT16010300A 1

6 22351-040020 2

7 HT16010400A 1
8 HT16010500A 1

9 HT16010600C 1

10 RR26090000A 1
11 HT16010700A 1

12 HT16010800A 1

13 HT16010900A 2
14 26716-060002 4

15 HT16020000A 1

16 26216-060182 4
17 26716-060002 4

18 22217-060000 4

19 HT16030000A 3
20 26716-060002 3

21 22451-100200 2

22 HA14270000A 2
No.       Part    No.                                   Part               Name                               (Q'ty)

A1100N2                          Remarks

1 HT17010000A
2 EA00004961A

3 EA00000642A

4 HRA0404900A
5 HRA0405000A

6 HK13440000A

7 HK13450000A
8 HT17040000A

9 HT17050000A

10 HT17060000A
11 HT17070000A

12 HT17080000A

13 EA00001717A
14 HT17160000A

SCREW 2 X
PLUG, GLOW 3 X

PIPE(C) ,INJECTION 1 X
CLAMP(A), PIPE 2 X

CLAMP(B), PIPE 2 X

NUT, REGULAR HEXAGON 3 X
PIPE(A), INJECTION 1 X

PIPE(B), INJECTION 1 X

SEAL, GASKET 3 X
SPACER 3 X

GASKET, FUEL MANIFOLD 3 X

ASS'Y PIPE, OVER FLOW 1 X
COMP, INJECTOR 3 X

COMP, INJECTOR 3 X

NUT, REGULAR HEXAGON X

WIRE X

LEAD, SEALING X

STUD X
NUT, REGULAR HEXAGON X M6

WASHER, LOCK X

BOLT, ADJUSTING X

LEVER(C), SPEED CONTROL X

LEVER, ENGINE STOP X

WASHER, PLAIN X
NUT X

GASKET X

NUT, HEXAGON 1

ASS'Y PLATE, SPEED CONTROL X
PLATE, SPEED CONTROL X

ASS'Y LEVER, GOVERNOR X

SEAL, O-RING X
LEVER(A), SPEED CONTROL X

PIN, SPRING X

LEVER(B), SPEED CONTROL X
SPRING, RETURN X

ASS'Y SHAFT, STOP LEVER X

SEAL, OIL X

STUD 2 M6X18
NUT, HEXAGON FLANGE 2 M6

BEARING 698, MINIATURIZE 1

BEARING 699, MINIATURIZE 1

CIR. CLIP, EXTERNAL 1

COLLAR 1
PACKING 1

COVER, FORK LEVER SHAFT 1

2

PIN (B) 2
WASHER, PLAIN 1

LEVER(B), FORK 1

SHAFT, FORK LEVER 1

SPRING, START 1
SPRING(A),  GOVERNOR 1

COMP. LEVER, FORK 1

ASS'Y LEVER(A), FORK 1
LEVER(A), FORK 1

PIN 1

SPRING 1
BALL, STEEL 1

SCREW(B), SET 1

LEVER, THRUST 1
PIN (A) 2

BEARING

STUD 2
NUT, CAP 2

WASHER, LOCK 4



15 HT17090000A

16 HT17100000A
17 23080-010000

18 HT17120000A

19 HT17130000A
20 HT17140000A

No.       Part    No.                                   Part               Name                               (Q'ty)
A1100N2

Remarks

1 EA00001166A X
2 HT19010200A X

3 HT19020000A X

4 26013-060162 X
5 26013-060602 X

6 HT19030000A X

7 23000-016000 X
8 HT19050000A X

9 HC09160000B X

10 HT19060000A X
11 26106-080182 X

12 HH12190000A X

13 23414-160000 X
14 HH12210000A X

15 23414-100014 X

No. Part    No. (Q'ty)

1 EA00005386A 1
2 HT20010100A 1

3 HRA1200102A 1

4 HA10060000A 1
5 EA00004587A 1

6 HT20010300A 1

7 HT19010200A 1
8 HT20020000A 1

9 26013-060252 4

10 26013-060852 2
No.       Part    No.

Part               Name                               (Q'ty)
A1100N2

Remarks

1 HT21010000A 1
2 HT21010100A 1

3 22242-000130 2

4 HT21010200A 3
5 HT21010300A 2

6 HT21010400A 2

7 HT21010500A 6
8 HT21010600A 6

9 HT21010700A 6

10 HT21020000A 3
11 26717-080002 3

12 22117-080000 3

No.       Part    No.                                   Part               Name                               (Q'ty)

A1100N2                          Remarks

1 HT22010000B X
2 HT22020000A X

3 26013-060182 X

4 26013-060302 X
5 26013-060502 X

No.       Part    No.

Part               Name

(Q'ty)
A1100N2

Remarks

1 HT23010000A X
2 HT23020000A X

3 26216-080222 X

4 26366-080002 X
5 26216-080222 X

6 26106-080352 X

7 26106-080652 XBOLT 2 M8X65

NUT, HEXAGON FLANGE 1 M8
STUD 4

BOLT 2 M8X35

BOLT 2 M6X50

MANIFOLD, EXHAUST 1
GASKET, EX-MANIFOLD 1

STUD 1

MANIFOLD, INTAKE 1
PACKING, INTAKE MANIFOLD 1

BOLT 3 M6X18

BOLT 1 M6X30

X

NUT X

STUD, ROCKER ARM X
NUT, REGULAR HEXAGON X M8

WASHER, PLAIN X

BOLT X M6X25

BOLT X M6X85

ASS'Y ROCKER ARM X
ASS'Y SHAFT, ROCKER ARM A X

CIR. CLIP X

SUPPORTER, ROCKER ARM A X
WASHER, ROCKER ARM SHAFT X

SPRING, ROCKER ARM X

ROCKER ARM X
SCREW, ADJUSTING

FLANGE, WATER PUMP X

PIPE X
GASKET, WATER PUMP X

BEARING, WATER PUMP X

SEAL, MECHANLCAL X
IMPELLER, WATER PUMP X

Part Name A1100N2 Remarks

ASS'Y PUMP, WATER X
BODY, WATER PUMP X

WASHER, SEALING 1
SENSOR, GLOW PLUG 1

WASHER, SEALING 1

GASKET 1 M8X18
BOLT 2

SENSOR, WATER 1

CLIP, V BAND 2
THERMOSTAT 1

COVER, THERMOSTAT 1

BOLT 3 M6X16
BOLT 1 M6X60

HOSE, WATER RETURN 1

HOSE(C), OVER FLOW 1 X
CONNECTOR, T 1 X

ASS'Y FLANGE, WATER PUMP 1
PIPE 1

GASKET, W/PUMP FLANGE 1

HOSE(A), OVER FLOW 1 X
CLIP, V BAND 6 X

HOSE(B), OVER FLOW 1 X

CORD, GLOW PLUG 1 X



8 26106-080852 X

No.       Part    No.

Part               Name                               (Q'ty)                      A1100N2                          Remarks

1 HT24010000A X
2 26013-060169 X

3 HT24020000A X

No.

Part    No.                                   Part               Name                               (Q'ty)                      A1100N2

Remarks

1 EA00004191A X
2 HT25010000A X

3 26013-080302 X

4 EA00000613A X
5 26716-100002 X

6 22127-100000 X

7 RR15170000A X
8 22217-100000 X

9 26013-060182 X

10 22127-060000 X
11 HT25030000B X

12 HT25040000A X

13 EA00005570A X
No.

Part    No.

Part               Name

(Q'ty)
A1100N2

Remarks

1 EA00004199A X
2 26013-120252 X

No.       Part    No.

Part               Name

(Q'ty)
A1100N2

Remarks

01    EA00000405E   SILENCER, EXHAUST   SILENCER, EXHAUST                 1                               X

02    26366-080002    NUT, HEXAGON FLANGNUT, HEXAGON FLANGE           4                               X                                 M8

03    HT27020000A   GASKET, EXHAUST SI GASKET, EXHAUST SILENC      1                               X

04    26106-080162    BOLT,HEXAGON  FLAN BOLT,HEXAGON  FLANGE          1                               X

No. Part    No. Part (Q'ty)

1 EA00005385A 1
2 EA00003006A 1

3 EA00005874A 1
4 26013-060452 1

5 EA00002552A 1

No.       Part    No.                                   Part               Name                               (Q'ty)
A1100N2

Remarks

01    HA09250000A   SWITCH, OIL PRESSURE                                                      1                               X

No. Part    No. Part (Q'ty)

1 EA00004125B 1
2 22685-320601 4

No.       Part    No.                                   Part               Name

(Q'ty)                      A1100N2                          Remarks

1 EA00000450C
2 EA00000451B

3 23000-041000

4 23000-035000

No. Part    No. Part (Q'ty)

1 HA00001425A 1
2 HK13010000C 1

03    HRA0801000A  BOLT, FLYWHEEL                                                                  6                               X                            HST only

CONTROLLER X
FILTER, FUEL X

CLIP, HOSE 1 X

CLIP, HOSE 1 X

Name A1100N2 Remarks

RIVET X

WATER PIPE ASSY 1 X
WATER HOSE 1 X

BELT,V X

Name A1100N2 Remarks

DATA PLATE X

PULLEY, FAN X

SPACER X M6X12
BOLT X

BOLT 2 M12X25

Name A1100N2 Remarks

FAN, COOLING X Ø330

NUT, V-PULLY 1

ENDCAP 1

MOTOR, STARTING 1

BOLT 1 M6X18

WASHER, PLAIN 1
PULLEY, FAN DRIVE 1

WASHER, PLAIN 1

BOLT 1
WASHER, SPRING 1

WASHER 1 M8X30

SCREW 1
NUT, REGULAR HEXAGON 1 M10

SCREW 2 M6X16

GASKET, ASS'Y SOLENOID 1

ASS'Y ALTERNATOR 1
BRACKET, ALTERNATOR 1

BOLT 1 M8X85

ASS'Y SOLENOID 1



M8X16

M6X12

Remarks

PT 1/4"

PT 1/16"

PT 1/4"



X

X
X

X

X
X

X

X
X

X

X
X

X
X

M6

M6X68
M6X60

M6X45

M6X50

M6X55

M8X12

PT 1/8"



M6X14

Remarks

X
X

X

X

X

X

X
X

X

X

X
X

X

X

X
X

X

X
X

X
X

X

X

X

Remarks



0.28
0.38

X

X
X

X

X
X

X

X
X

X

X
X

X

M6X12

M10X25

15X18X23

X

X
X

X

X

X
X



X
X

X
X

X

X
X

X

X
X

X

X
X

X

M6

M6X18
M6



M8X65

M8

M8X35

M6X50

M6X18

M6X30

M8

M6X25

M6X85

Remarks

M8X18

M6X16
M6X60

X
X

X
X

X

X



X

X

Remarks

X
X

Remarks

M6X12

M12X25

Remarks

Ø330

M6X18

M8X30

M10

M6X16

M8X85


